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mHR. iR, "—X
FACE PLATE, ARM COVER, BASE




ER, R, A—X
FACE PLATE, ARM COVER, BASE

T 2 = N 4
No. | Ha&ES ||| B R4 DESCRIPTION
PARTS NO.[m|@| QTY
1 34702 * | * 1 |EHR FACE PLATE
2 8093 x| x| 1 |EMRL SCREW 9/64X40
4 10551 * | * 1 | XA OIL GUARD
5 3052 *| x| 1 |RFHRZIE SCREW 9/64X40 L=4.5
6 17602 x| x| 1 |k ARM TOP COVER
7 15061 *| x| 1 |#AEEEE Y OIL REGULATOR PIN
8 17110 *|®x| 1 |XKFFH/N— T/T LEVER COVER
9 6031-02 | x| x| 1 | XKFEH/NN—LE SCREW 11/64X40 L=9
10 15057 *| x| 1 |FRBERA AV OIL REGULATOR DIAL
11 8009 * | * 1 |#8mERR S /)L IE SCREW 15/64X28 L=75
12 15058 * | % 1 5 B T ER OIL REGULATOR SHAFT
13 15059 x[ x| 1 |$RHEBRRTYYS SPRING FOR 15058
14 11007 * | % 1 |hElRER OIL LEVEL INDICATOR
15 11006 * | * 1 | bRk TOP ARM THREAD GUIDE
16 13076-02 | * | * 1 | EiRAREFVE NUT (SILVER) 7/32X32
17 15007 x| x| 7 |k SCREW 9/64X40 L=10
18 15038 *| x| 1 | EHlRTLE ARM TOP COVER RUBBER
19 15004 * | * 1 |EwR—byFT ARM TOP COVER GASKET
20 15086 x| * 1 |mEAER/ AR OIL VIBRATOR
21 15007 *| x| 1 |RIAETHR/ SR IE SCREW 9/64X40 L=10
22 11142 x| * 1 PREASR/ART v v— WASHER
23 11004 x| x| 1 |HFEESRSEY OIL VIBRATOR WEIGHT
24 10597 x| x| 1 HFEERSEYLE SCREW 1/8X40 L=3.3
25 17861 x| x| 1 |fEEHH/AN— COVER PLATE
26 37209 x| x| 2 |HE#EAH/AN—IE SCREW M5X0.8 L=12
30 17800 *| k| 1 |DYUH— CYLINDER
31 17647 x| x| 1 |R—X MACHINE BASE
32 17037 * | * 1 [H%Z (FTE&H) OIL PAN
33 13004 x| x| 1 |E (FTER) BED HINGE
34 37100 x| 6 [T TFER) SCREW M6X1 L=10
35 13006 * | * 1 |8 ((FE&M) BED CLAMP
36 19403 * | * 1 |81k ((tTEMm) HINGE SCREW 1/4X28
37 13388-A | * | * 1 [#EARILEM6x1) (FE &) BED CLAMP SCREW M6X1
38 13008 * (x| 1 |RILEDTYvIr— (HE&H) WASHER
39 30046 x| x| 1 |7—RERL SCREW M4X0.7 L=4
40 13096 * | * 4 |mM/hRC (fEM) SCREW 5/16X18 L=75
40 13096-N | *|[*| 4 [m/haCHvbt FESR) NUT 5/16X18
40 13096-W | *|*| 4 |(M/PMRaCITviv— ((FTE&H) WASHER




J—)—. L. X
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER




J—)—. L#h X
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

T 2 = N 4
No. | WBEES N L fE% &% DESCRIPTION
PARTS NO. g g QTY

1 17010C | * | * 1 |XFEGR) T/TAKE-UP LEVER COMP.
1-1 17010 x| x| 1 |XFF THREAD TAKE-UP LEVER
1-2 | 15013 x| x| 1 | XKFEEY T/T/LEVER HINGED STUD
1-3 | 10523 x| x| 1 |§EISUIEY N/BAR CONN. CRANK STUD
1-4 10529 * | * 1 |XfEEE T/T/LEVER DRIVING STUD
1-5 | 10528 x| x| 1 |EHEITUY NEEDLE BAR CONN. CRANK
2 11042 * | * 1 |RFEE R 6X6 OIL WICK 6X6 L=80

3 25179 x| x| 1 | XKFEVILE SCREW 17/64X32 L=9

4 10728 * | * 1 | RFEEE RIS 6X6 OIL WICK 6X6 L=20

5 19414 x| x| 1 |9V 0E—avhl CRANK MOTION CAM

6 19415 x| x| 1 |HLL (A SCREW 1/4X28

7 19416 x| x| 1 |HLL (B) SCREW 1/4X28 L=14

8 19417 x[*x| 1 |#EIZUEVIE (A SCREW 1/4X28 L=6.5

9 19418 * | * 1 |#tEISUIEVIE (B) SCREW 1/4X28 L=45

10 10726 * | * 1 |85 VT 6X6 OIL WICK 6X6 L=30

11 15038 x| x| 1 |§EISUIEVHRE FACE PLATE RUBBER

12 19504 x| x| 1 |L#mm SCREW PLUG

13 15033 (x| 1 | kBRI 12x12 OIL WICK 12X12 L=80

14 17132 x| x| 1 | L#H ARM SHAFT

15 10563 * | * 1 | EERTAZIL TS v — WASHER

16 18006 * | * 1 | EEHETARIL A/SHAFT BUSHING(FRONT)
18 10725 x| x| 2 | EEHRIAZILIIILL OIL FELT

19 18008 x| x| 1 | EEARREARIL A/SHAFT BUSHING(MIDLE)
20 25170 * | * 1 | EEGRA%ILIE SCREW 17/64X32 L=20

21 10725 * | * 1 | EEARRARILTITILE OIL FELT

22 19506 -|*| 1 |E#EHS— ARM SHAFT COLLAR

23 23637 - * 2 |LEhHZ—1E SCREW 1/4X28 L=75

24 25170 x| * 1 | EEEAZILIE SCREW 17/64X32 L=20

25 13081 x| x| 1 | EEREAZILTIIILE OIL FELT

26 19505 x| x| 1 |F—)—#LAl ARM SHAFT SCREW

27 17015C [ *[*| 1 [¥¥—Hh/\—(Lk) # GEAR COVER(UPPER) COMP.
28 17017C | *|[*| 1 |LE#¥v— # A/SHAFT GEAR W/SCREWS
28-2| 17018 *| x| 1 | EEFY—IEA) SCREW 1/4X40 L=8
28-3| 17019 *| x| 1 | EEFY—IEB) SCREW 1/4X40 L=7

29 17013 x| * 1 |LEEEARIL A/SHAFT BUSHING (REAR)
30 18470 *| x| 1 | T—1— MACHINE PULLEY

31 10576 *| x| 1 | F—1—1k(A) SCREW 15/64X28 L=21

32 10579 x| x| 1 |F—1)—1k(B) SCREW 15/64X28 L=20

33 11012 x| * 1 |RERERHE 6X6 OIL WICK 6X6 L=120

34 15034 x| % 1 |hERETM/ AT 3X5 VINYL PIPE 3X5 L=20







StHETEENRE fR
NEEDLE BAR ROCKING MECHANISM

T 2 = N 4
No. | Mm&ES || 7| BH R4 DESCRIPTION
PARTS NO.[m|@| QTY
1 17611 x| x| 1 |$#tHELE N/BAR ROCK FRAME
2 34712 x| x| 1 |#HHELXEEY PIN FOR ROCK FRAME
3 10726 * | * 1 |t EEVHE  4X4 OIL WICK 4X4 L=30
4 25179 x| x| 1 |#HEXEEVILE SCREW 17/64X32 L=9
5 15031 * | * 1 |EHEL A 6X6 OILING WICK 6X6 L=300
6 34721 *| x| 1 |#RALIEHR PRESSER BAR GUIDE
7 8100 x| x| 2 |IENEtRLERL SCREW 9/64X40 L=6.5
8 34723 x| x| 1 |45—I)L ROCK FRAME P/BRACKER
9 27174 x[x| 2 |454—)it SCREW M4X0.7 L=10
10 30078 x| x| 2 |AF—)LIEDYIr— WASHER
11 16703 x| x| 1 |#t4E NEEDLE BAR
12 15089 x[ x| 1 |#tELRE N/BAR THREAD GUIDE
13 B140553 ||| 1 |&tit SCREW 1/8X40 L=4.5
14 NO116 -[*| 1 |# DPX17 (#16) NEEDLE DPX17 (#16)
14 NO118 x| - 1 |& DPX17 (#18) NEEDLE DPX17 (#18)
15 19426 *| x| 1 |EHEEE NEEDLE BAR CONN.STUD
16 13365 x[ x| 1 |#EfEEHEORL PINCH SCREW M4X0.7 L=9
17 10726 x| * 1 |EHEEERS OIL WICK 6X6 L=30
18 17615 x| x| 1 | EZEYE UPPER FEED SHAFT ASSEMBLY
21 11876C | * | * 1 |EEYFEEVRLE # SLIDE BLOCK COMPLETE
22 10581 * | * 1 | EZEYFEE HRLLE SCREW 7/32X32 L=7
23 17801 x| x| 1 |EEE FEED ROCK SHAFT CRANK
24 19408 * | * 1 |E#EREORL PINCH SCREW 1/4X28 L=17.5
25 17802 x| x| 1 |EFEOVRFELAL SCREW 17/64X32 L=10.5
26 17633 x| x| 1 |EEEOYR CONNECTING ROD




PRESSER FOOT MECHANISM
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RZE%R
PRESSER FOOT MECHANISM

T 2 = N #
No. | Mm&ES || 7| B R4 DESCRIPTION
PARTS NO. |@|@| QTY
1 17605 x| x| 1 |WZEGRC THUMB SCREW 1/2X28
2 17604 x[x| 1 |EFRlCFvyk NUT 1/2X28
3 17606 * x| 1 |HZHEAHRL P/BAR REGULATING SCREW
3-1 17803 1 [RAERERCT Y NUT 3/16X32
4 17804 x| * 1 |[HxBRTY)UIEY SPRING PIN
5 13563 x| x| 1 |#BziE PRESSER BAR
6 18648 * | * 1 |[#xBsxTI)vT PRESSER BAR SPRING
7 17805 x (x| 1 |[WRBBRTYTUN SPRING
8 17609 x| x| 1 |[HIBETA2L BUSHING
9 25163 x[x| 1 |[HRETAZILL SET SCREW 17/64X32 L=11
10 18479 * | * 1 |HxsEE P/BAR LIFTING BRACKET
11 19518 (x| 1 |[FHREEEmHRL PINCH SCREW 11/64X40 L=14
12 10546-A | * | * 1 [RAEEETR TENSION RELEASE SLIDE
13 10547 x| * 1 [BAHEETRIER TENSION RELEASE SPRING
14 18478 x| x| 1 |[HIBERA POSITION GUIDE BRACKET
15 35999 x| x| 1 |HABEEAL SCREW M6X1 L=6
16 34828 * | * 1 KOFERE L SCREW
17 34717 x[x| 1 |[KOFERHT— BELL CRANK STUD COLLAR
18 34719 x| * 1 [KOFERR B/C STUD GUIDE PLATE
19 34720 x| x| 2 KOFEARILE SCREW M6X1 L=12
20 34718 * | * 1 KOFERNE B/C STUD GUIDE BLOCK
21 30601 x| x| 2 |[KOFERNENLE SCREW M5X0.8 L=10
22 36729 x| x| 1 |ERE P/BAR POSITION GUIDE
23 15568 x| x| 1 |EREL SET SCREW M6X1 L=8
24 10548-A [ *|*| 1 [BIBEHAESELLES BRACKET GUIDE BLOCK
25 19408 x[x| 1 |[HRHFEERALESLERC SCREW 1/4X28 L=175
26 15111 x| x| 1 |FEFEL 25mm L=8 STRAIGHT PIN (2.5 X 8)
27 10659 * (x| 1 |[#REFLN— P/BAR LIFTING LEVER
28 19405 x| x| 1 |LAA—FErRl LIFTING LEVER SCREW
29 10796-S |[*|-| 1 [4#8Z (8B-2) LIFTING PRESSER FOOT (8B-2)
17806 -[x| 1 |548% (8BV-2) LIFTING PRESSER FOOT (8BV-2)
30 18484 x[*| 1 |SMEZIE(H—FHFR) FINGER GUARD SET SCREW 9/64X40 L=11.0
31 10677 x| x| 1 |SERZLEDYY— WASHER
32 19470 x| x| 1 |24 H—H—F FINGER GUARD
33 18483 *| x| 1 |4MBRZIE SCREW 9/64X40 L=9.0
34 13056-A |[*x|*x| 1 [B FOOT LIFTING LEVER
35 25605 x[x| 1 |BL HINGE SCREW 1/4X28 L=6.9
36 11387 x[x| 1 |BlE LIFTING LEVER SPRING
37 17807 x[x| 1 |BZ LIFTING LEVER STOP
38 1773 x[x| 1 |34l SCREW 15/64X28 L=30
39 50409 x[x| 2 |BZFUk NUT 15/64X28
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UPPER SHAFT MECHANISM
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LE=YRER
UPPER SHAFT MECHANISM

T 2 = N 4
No. | Mm&ES || 7| B R4 DESCRIPTION
PARTS NO.[@|@| QTY
1 17808 x| x| 1 |BEEZETHL LIFTING ECCENTRIC BODY
2 19508 x| x| 2 |BHEZETAHLL SCREW 1/4X40 L=5.5
4 10772 | x| x| 1 |E@E&Eovr £ L/E/CONECTION W/BEARIG
4-2 | 10773 x| x| 1 |Z—KRRFTYLH NEEDLE BEARING
5 10776 x| x| 1 | LEHKOYREF YR WING NUT
6 10774 x| x| 1 | LEHKOYRNAT ECCENTRIC CONN. COLLAR
7 19419 x| x| 1 | ETHhLEHESILT L/E/CONNECTING CRANK
8 19420 x| x| 1 | ETHLERSFILHERL PINCH SCREW 1/4X28 L=16
9 10775 * | * 1 | EEEO YRRl ECCENTRIC CONN. SCREW
10 12136 * | * 1 | EEEOYRER LDy v— WASHER
11 19425 x| x| 1 |HEEH LIFTING ROCK SHAFT
12 10514 x| x| 2 |HEEARIL L/ROCK SHAFT BUSHING
13 19516 x| 1 |[HE#@E RCHub NUT
14 16709 x| x| 1 |HEEE L SCREW
15 10728 * | * 1 |HEEE R URS OIL WICK FOR STUD 6X6 L=20
16 10558C | * | * 1 KOFwyk 3548 LIFTING ROCK SHAFT COMPLETE
16-1| 10557 * | * 1 |KDOFEFECK) L/BELL CRANK LINK
16-2| 10558 x| x| 1 KO=F LIFTING BELL CRANK
16-3 | 10556 * | * 1 [KDOFEFECD) PRESSER BAR CONN. LINK
17 17610 x| x| 1 |hEZE V/PRESSER FOOT BAR
18 34722 * | * 1 [{RNEAE P/BAR SLIDE BLOCK
19 15060 * | * 1 |RRZERLRL SCREW 5/16X24 L=16
20 10553-A | *|*| 1 [hIBZRTYL5E V/PRESER BAR EXTENSION
21 17042 x| x| 1 |[RBZRTYLY V/PRESSER BAR SPRING
22 17862 x| x| 1 |FERETHS— L/ECCENTRIC COLLAR
23 10573 x| x| 2 |BEEZETHS—L SCREW 7/32X32 L=11
24 19411C | *| - 1 |z -R U () VIBRATING PRESSER FOOT WITH SCREW
25 17104 *[ = 1 |PEZHERL PINCH SCREW 11/64X40 L=6
26 17809C |- [*| 1 [H#®z -+t GH) VIBRATING PRESSER FOOT WITH SCREW
27 10662 - * 1 |hEZHERLC PINCH SCREW 5/32X40 L=6.5
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HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGTH)
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HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

T 2 = N 4
No. | Ha&ES ||| B R4 DESCRIPTION
PARTS NO.[@|@| QTY

1 17026 x| x| 2 |AdLEAZILTIILE OIL FELT

2 25163 x| x| 1 |iEREAZ)LIE SET SCREW 17/64X32 L=11
3 25170 x| x| 2 |MERTAZLIE/TEMEAZILIE |SET SCREW 17/64X32 L=20
4 17026 * | * 1 |[TFEEARIILTIILE OIL FELT

5 17031 x| x| 1 | TEhhS— H/DRIVING SHAFT COLLAR
6 7018 x[x| 2 |T#h>—L SCREW  11/64X40 L=2.3
7 17009 * | * 1 |INyREHNN— BED REAR COVER

8 8100 x| x| 2 |RNyRigh/ N —1E SCREW 9/64X40 L=6.5

9 17033 x| x| 1 |pE HOOK & BOBIN CASE BASE
9-1 17036 x| x| 2 |AHFEL HOOK SET SCREW

10 17033C * | * 1 MNEGCRE Sy —X{F) #8 ROTATING HOOK COMPLETE
11 17034 * | * 1 |AREH—R BOBBIN CASE COMPLETE
12 17320 x| * 1 |ARE(FILZEY) BOBBIN

13 17021C | *|[*| 1 [sZEh¥v—(L) #A GEAR (UPPER) W/SCREWS
13-2 | 17022 x| x| 2 |dIEFVY—(bH)IE SCREW 1/4X40 L=5

14 19554 * | * 1 |38 EAZL A/SHAFT BUSHING (UPPER)
15 17020 x| x| 1 |3LEH ARM SHAFT (UPRIGHT)

16 19553 * | * 1 |GLETARIL A/SHAFT BUSHING (LOWER)
17 17023C | *|[*x| 1 [ZEHFY—(TF) # GEAR (LOWER) W/SCREWS
17-2 | 17022 *| x| 2 |dZEFVY—(TF)IE SCREW 1/4X40 L=5

18 17028C | * | * 1 |TE¥v— £ H/SHAFT GEAR W/SCREWS
18-2 | 17022 x[x| 2 |TE#¥v—IE SCREW 1/4X40 L=5

19 17029 *| x| 1 | TFEHEAZIL H/SHAFT BUSHING (REAR)
20 17027 x| x| 1 | TEh HOOK DRIVING SHAFT

21 17811 - | 1 | TEBIA%IL H/SHAFT BUSHING (FRONT)
21 17812 x| | 1 | TFEHRTAZIL H/SHAFT BUSHING (FRONT)
23 30750 *| x| 1 |#EERAUR CABLE BINDER

_12_




TEYE& (8BV-2)
BOTTOM FEED MECHANISM (8BV-2)
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TEYEER (8BV-2)

BOTTOM FEED MECHANISM (8BV-2)

n 0 = N
No. | H&ES |7 B R4 DESCRIPTION
PARTS NO.[@| QTY
1 17813 * 1 |&tik NEEDLE PLATE
2 6031-01 | * 2 |#tiRiE SCREW 11/64X40 L=9
3 17814 * 1 |EiR=E N/P. SUPPORTING PLATE
4 17815 * 4 |#RZELE SCREW 9/64X40 L=6.5
5 17816C * 1 |EYHRALH) 4 BINDING PLATE COMP.
6 17079 x| 2 [NAvF—1ERL BINDER SCREW
7 17080 *[ 2 |INAUF—1EFVk BINDER NUT
8 13271 * 1 [/ 5— 2A-14-6 (AT 3>)|BINDER (2A-14-6) OPTION
9 13256 * 1 |7T—7ERA TAPE GUIDE
10 17104 * 1 | 7—7=ERALE SCREW 11/64X40 L=6
11 11142 * 1 |[7T—7TEALETY v — WASHER
12 17817 * 1 |EYBRERTIS SPRING
13 17064 * 1 |EYBE#ELLBL SCREW 9/64X40 L=7
14 17070 * 1 [EYBEETvv— WASHER
15 17818 * 1 [ZEYkE FEED ROCK SHAFT BASE
16 17819 * 1 |[ZEYBEE FEED ARM BASE
17 17104 * 2 |[FEYBIEIE SCREW 11/64X40 L=6
18 17820 * 1 |EYsE FEED DOG
19 17076 x| 2 |[FEYHELE SCREW 1/8X44 L=4
20 17821 * 1 |EYBE L HINGE SCREW
21 17822 * 1 [ZEYEh FEED DRIVING ROCK SHAFT
22 17823 * 1 [EVEHS— FEED DRIVING ROCK SHAFT COLLAR
23 12421 * 2 |EY&#AHhS—1E SCREW 11/64X32 L=4
24 17064 * 1 |EYERLARL SCREW 9/64X40 L=7
25 17824C * 1 EVESHE (EVfD FEED FORK W/PIN
26 17824 * 1 | EYESSE FEED FORK
27 17643 * 1 |EYEHEEY FEED FORK PIN
28 8097 * 2 |FEYEFHEILE SCREW M6X0.75 L=5
29 10728 * 1 [ZYESHEEVHE 6X6 OIL WICK 6X6 L=20
30 17825 * 1 | EYERESE FEED ROCK SHAFT CRANK
31 17638 x| 2 [FEYUELSEHRL PINCH SCREW M6X1 L=12
32 17826 * 1 |[REYERLZFEEY FEED SHAFT CRANK PIN
33 17827 * 1 |EYERLDFEVF VYL NUT 17/64X32
34 27186 *[ 2 |NAUF—1EDYIr— WASHER

_14_




TEYEE (8B-2)
BOTTOM FEED MECHANISM (8B-2)




TEYBER (8B-2)
BOTTOM FEED MECHANISM (8B-2)

hvd =] =

No. | H&ES || B R4 DESCRIPTION
PARTS NO.[@| QTY

1 17828 * 1 |&tHk NEEDLE PLATE

2 6344 * 2 |#ttRiE SCREW 3/32X56 L=5

3 17829 * 1 [##RZE6mm) NEEDLE PLATE SUPPORT

4 17223 * 2 |#RZELE SCREW 9/64X40 L=11

5 17224 * 1 |SHR#EBIR NEEDLE PLATE ASSIST

6 8100 x| 4 |#RFEEIMRL SCREW 9/64X40 L=6.5

7 17202 * 1 [RyFER BED PLATE

8 8016 x| 4 |RyFLEiRIE SCREW 9/64X40 L=55

9 17830 * 1 |3y EFom FEED LIFTING SHAFT

10 17831 * 1 |EYLETESDFE CRANK

11 1365 * 1 | ZYLTERE&ERL PINCH SCREW 15/64X28 L=16

12 17832 * 1 [EFYETFTOYFERL HINGE SCREW 9/32X28 L=10

13 17833 * 1 |EYETAYFERCLLE “E” RING

14 17834 * 1 |EYETE#HAT— FEED LIFTING SHAFT COLLAR

15 15055 * 1 [EYLETE#HS—IE SCREW 11/64X32 L=9

16 17835 * 1 [P —Hh— BED END COVER

17 17836 x[ 2 (YU F—h/N\—1k SCREW 9/64X40 L=4

18 17837 * 1 [&EYsE FEED DOG (6 m/m)

19 17232 * 1 |EYsELE SCREW 9/64X40 L=7

20 17218 * 1 pEYEE FEED BASE

21 17838 * 1 |EYER FEED ROCK SHAFT

22 17226 * 1 |[EYETEITRYIR FEED BASE GIB

23 17839 x| 2 [FEYEEITXRYRIE SCREW 1/8X44 L=65

24 17840 * 1 [EVEHS— FEED ROCK SHAFT COLLAR

25 12421 * 2 |[FEYEAS—IE SCREW 11/64X32 L=4

26 17841 * 1 | BYELSE FEED CRANK

27 17638 * 2 |[REYEELIFEHRL PINCH SCREW M6X1 L=12

28 17842 * 1 |[REYELBFEEY CRANK PIN

29 17843 * 1 |RBYFELZFEF VR NUT 17/64X32

_16_




B LR
FEED REVERSING MECHANISM




B LA
FEED REVERSING MECHANISM

T 2 = N 4

No. | Mm&ES || 7| B R4 DESCRIPTION
PARTS NO.[@|@| QTY

1 17844 |- 1 |EFHL FEED CAM,UD

2 17845 *|-| 2 |ETFHhLL SCREW  1/4X32 L=7

3 17846 x| - 1 [FEYETAYKF FEED ROD,UD

4 17026 x| - 1 | EYETFAYRZIILE OIL FELT

5 10723 x| -| 1 |ZT)LrRZ OIL FELT STOPPER

7 17019 *| x| 2 |FEYHLIE SCREW 1/4X40 L=75

10 17617C | * [ *| 1 [ZEUE&DOYR($R) FEED CONNECTION ROD COMPLETE

11 17629 * | % 1 [FEYEHOVYRTIILE OILING FELT

12 17711 *| -1 1 |EYOwR FEED ROD

12 17848 - x| 1 |FEYOwR FEED ROD

13 17621 * | % 1 |EYEREY FEED CONNECTION PIN

14 17849 *| k| 1 |FEUEHEEULE SCREW M4X0.7 L=5

15 17619 * | % 1 EVERE FEED GUIDE BLOCK

16 17850C | * | * 1 |EYFAEIGE) FEED REGULATING COMPLETE

17 17851 x| x| 1 |FEYEREY FEED GUIDE PIN

18 10726 x| x| 1 |EYEREVHS OIL WICK 6X6 L=30

19 15038 x| x| 1 |EYEAE TLRE RUBBER

20 17852 x| x| 1 |FEYEREVIE SCREW 15/64X28 L=6

22 31092 *|*%| 2 |LA—FErihlCZTEiE SCREW M4X0.7 L=12

23 30078 x| x| 2 |EvhlLZRHF£IETYv— WASHER

24 17854 *|*%| 1 |LA—FE il LEVER PIN SCREW

25 17855 x| x| 1 |L/A—Frill SCREW 15/64X32 L=8

26 17856 * | % 1 EVREESE FEED REGULATING BASE

27 17624 * | * 1 |REYRETE A% F/R BASE BUSHING

28 8097 x| x| 1 |FEYSRAEHEA2IILIE SET SCREW 15/64X28 L=5

29 12361 x| x| 4 |FEYFAEEL SCREW 13/64X32 L=14

30 17626 x| * 1 [ZEYBER 6.0 S/T INDICATING PLATE

31 17093-02 | * | * 3 [FEYBEZERILE SCREW 9/64X40 L=6.5

32 18027 *| x| 1 |EYSEAEL/N— REVERSE FEED LEVER

33 18028 x| x| 2 |LA—ERUCEUM) SCREW M5X0.8 L=5

34 13416 x| x| 1 |FEYRAEAFO—Lvk KNURLING TOOL

35 8158 x| x| 1 |L/ANA—FR—IL(3.17) FEED REGULATOR BALL

36 8157 *| x| 1 |LINN=RTYLY FEED REGULATOR SPRING

37 17857 *| x| 1 |SEYAS/SAT FEED ADJUSTING PIPE

38 18026 x| x| 1 |LIN=RTYLY FEED REGULATOR SPRING

39 17858 (x| 1 |[HERTIVTZ SPRING HOOK PLATE

40 37136 x[*x| 1 |#HEXTIoT5=1E SCREW M5X0.8 L=10

41 17603 x| x| 1 | 7—LiEh/N— ARM SIDE COVER

42 8100 x| x| 2 |7—LiEh/N—1k SCREW 9/64X40 L=6.5
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RENT. REEFRAR
THREAD GUIDE, THREAD TENSION

T 2 = N 4
No. | Mm&ES || 7| B R4 DESCRIPTION
PARTS NO.[@|@| QTY
1 10682 * | x| 1 |ERENE) THREAD GUIDE (UPPER)
2 17859 * | * 1 |EAREE) THREAD GUIDE (MIDDLE)
3 10759-A | * | * 1 |[ERECEF) THREAD GUIDE (LOWER)
4 19510 * (x| 3 |EARENE SCREW 9/64X40 L=6.5
5 10760 x| x| 1 |ERETIIILE FELT FOR THREAD GUIDE
6 19421 * | * 1 |[FAFHR TENSION BRACKET
7 19531 x| x| 2 |FAFM TENSION DISC
8 19532 x| x| 1 |H—I TENSION RELEASING WASHER
9 19533 x| x| 1 |BEIXTYLY 14 TENSION DISC SPRING 1.4
10 28206 x[x| 1 |O—LwbRby/S— T/THUMB NUT STOPPER
11 19513 * | % 1 O—LykFvk TENSION THUMB NUT
12 10793 * | % 1 |[RPIDEEY RELEASE PLUNGER
13 10678 x| * 1 |RDEDIR TENSION RELEASE LEVER
14 19422 * | * 2 AR50 L HINGE SCREW 9/64X40 L=2.5
15 19421C-A| x| x| 1 [FAFIR # 14 T/BRACKET (1.4) COMP.
16 19512 x| x| 1 | RFAFHEGE TENSION SCREW STUD
17 10689 x| * 1 |[RBIRTYLS THREAD TAKE-UP SPRING
18 10694 x| x| 1 |ZEDNL THREAD CONTROLLER DISC
19 B118319 [*|[*x| 1 [Z=Fmit SCREW 3/32X56 L=6.0
20 19534 x| x| 1 |@—LwvwkFvuk TENSION THUMB NUT
21 19474C || *| 1 [FAFHR K 14 TENSION BRACKET(1.4) COMP.
22 15007 *[ x| 1 | RIAFEGEL SCREW 9/64X40 L=10
23 4221 *| x| 1 EREZ OIL WICK RETAINER
24 10690 x|x| 1 |RTYLHZ TAKE-UP SPRING STOP
25 100193 x| x| 1 |RTYUTZI1E SCREW 9/64X40 L=6.4
26 15062 x| 1 | KA THREAD RETAINER
27 15055 *| x| 1 |FAFRLE SCREW 11/64X32 L=9
28 10720 x| x| 1 |HRPIOEU(R) RELEASE LEVER ROD
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NILM—F

BELT GUARD
T 2 = N 4
No. | WBEES 3L a5 &% DESCRIPTION
PARTS NO.[@|@| QTY
1 13425C | * | * 1 [RNILMH—FK 35#H BELT GUARD COMPLETE
2 13426 *| x| 1 |NJLMH—FLEH/N— BELT GUARD COVER
3 13427 x| x| 2 |RNJMF—FLEEE BELT GUARD SET PLATE
4 13425 x| x| 1 |RNJLFH—EAE BELT GUARD BODY
5 17862C | * | * 1 IN)LhAH—F #f BELT GUARD COMPLETE
6 6339 x| x| 2 |NJLMH—FLEH/NN—IE SCREW 1/8X44 L=4.0
7 17863 * | * 1 INJLMH—FARIKIE (A) SCREW 11/64X40 L=8.0
8 17864 x| x| 1 |R)LMF—FEKKL (B) SCREW 9/64X40 L=5.4
9 14024 * | * 2 [ RILMA—FLEE£EIERLE SCREW 3/16X32 L=9.5
10 16287 x| x| 2 |LEEBEERCTYIY— WASHER
11 50103 * | * 2 |LkEBEiIkRLCFVE NUT
12 10561 x| x| 2 |NJLMH—FLE(TF) SCREW 11/64X32 L=6.5
13 11142 *| x| 2 |NJMH—FIE(F)Ivv— WASHER
14 17865C [ *[*| 1 [RJLrH—K £ BELT GUARD COMP.
15 13428 * | % 1 |INJLNH—F#HBIAH—K B/GUARD SUPPORT GUARD
16 15081 x| x| 2 |#BEhH—KARBL WOOD SCREW
17 11142 x| x| 2 |@WEIAH—FRRQLTYIv— WASHER
18 11830 x[*| 1 |f#Bifi—Fisl THUMB SCREW 9/64X40 L=5.8
19 13429 x| x| 1 |RNJLMH—FEBIR SUPPORT PLATE
20 15081 *| x| 2 |@BEiRARRL WOOD SCREW
21 11142 x| x| 2 |FEEIRARKRQLTYIv— WASHER
22 30168 x| * 1 |RESRXZAE SYNCHRONIZER SUPPORT
23 50409 * | * 2 |BRHESFEIZAESVE NUT 15/64X28
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ACCESSORIES

T 2 = N 4

No- | HImES 1o, T| X R4 DESCRIPTION
PARTS NO.[@|@| QTY

1 25649C | * [ * 1 [FSA4/\—@EH) SCREW DRIVER COMPLETE
5 19462 *| x| 1 | AHRLIFAOXIT) DOUBLE HEAD WRENCH
6 19461 x| x| 1 |R/8F (6XT) SPANNER (6 X 7)
7 19457 x| x| 1 |/RALVF (2.5mm) HEXAGON WRENCH (2.5 mm)
8 19458 x| x| 1 |/RALVF (3.0mm) HEXAGON WRENCH (3.0 mm)
9 19459 x| x| 1 |RALVF (4.0mm) HEXAGON WRENCH (4.0 mm)
10 17320 x| x| 6 |FRE(FILI) BOBBIN (ALUMINUM)
11 NO116 -|%x| 3 |4DPX17 #16 NEEDLE DPX17 #16

NO118 *|-| 3 |#tDPX17 #18 NEEDLE DPX17 #18
12 8132-A | x| x| 1 |&pRE VINYL PACKET
13 8124 x| x| 1 |[Ez—ILH/N—(XK) VINYL COVER
14 11193 x| x| 1 AKX OIL
15 8125 *|*%| 1 |BEL OILER
16 17227¢ | *x|-| 1 |E# 4 CLOTH EDGE GUIDE COMP.
17 17227 x| - 1 |ERER CLOTH EDGE GUIDE PLATE
18 17228 * | - 1 ERO—5— CLOTH EDGE GUIDE ROLER
19 17229 x| - 1 |EEO—>—EHRlC CLOTH EDGE GUIDE SCREW
20 7047 *|-| 2 |EHRIL SCREW 9/64X40 L=12
21 30025 x| - 2 |ERIEDYv— WASHER
22 17866 x| x| 1 A OIL PAN
23 19465 *| x| 1 |R&=FtYk BOBBIN WINDER COMPLETE
24 17082 *| x| 1 |<&Y 500L CHAIN (500 m/m) WITH HOOK
25 17081 x| x| 1 |BEFEYr KNEE LIFTER COMPLETE
26 13260 -|x| 1 |T—7=Z& TAPE STAND
27 13263 - x| 1 |F—TZHE TAPE STAND BAR
28 13264 - *| 1 |T=F=ZHmEFVE TAPE STAND BAR NUT M8X1.25
29 13261 - x| 1 |F—T=2RKHh5— TAPE STAND BAR COLLAR
30 7047 - x| 1 |7T—T2ZHRH5—L SCREW 9/64X40 L=12
31 35254 x| x| 1 |RIZItvk THREAD STAND COMPLETE
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